

#### 1. NAME OF THE FINISHED PHARMACEUTICAL PRODUCT

#### **CACID-O Capsules**

(Omeprazole Delayed-Release Capsules USP 20mg)

## 2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each hard gelatin capsule contains:

Omeprazole USP ......20 mg

(As enteric coated pellets)

For the full list of excipients, see section 6.1

#### 3. PHARMACEUTICAL FORM

Hard gelatin Capsules

Light brown/ light pink hard gelatin capsules, size '2' containing white coloured enteric coated pellets.

#### 4. CLINICAL PARTICULARS

#### 4.1 Therapeutic indications

Treatment of oesophageal reflux disease. In reflux oesophagitis the majority of patients are healed after 4 weeks. Symptom relief is rapid.

Treatment of duodenal and benign gastric ulcers including those complicating NSAID therapy.

Relief of associated dyspeptic symptoms.

Helicobacter pylori eradication: Omeprazole should be used in combination with antibiotics for eradication of Helicobacter pylori (Hp) in peptic ulcer disease.

Prophylaxis of acid aspiration.

Zollinger-Ellison syndrome.

Relief of reflux-like symptoms (e.g. heartburn) and/or ulcer-like symptoms (e.g. epigastric pain) associated with acid-related dyspepsia.

Treatment and prophylaxis of NSAID-associated benign gastric ulcers, duodenal ulcers and gastroduodenal erosions in patients with a previous history of gastroduodenal lesions that require continued NSAID treatment.

Children over 1 year of age and ≥ 10 kg: Reflux oesophagitis. Symptomatic treatment of heartburn and acid regurgitation in gastroesophageal reflux disease.

## 4.2 Posology and method of administration

#### Oesophageal reflux disease including reflux oesophagitis:

The usual starting dose is 20 mg Omeprazole taken once a day for 4 weeks. For those patients not fully healed after the initial 4 week course, healing usually occurs during a further 4-8 weeks treatment.

Omeprazole has also been used in a dose of 40mg once a day in patients with reflux oesophagitis refractory to other therapy. Healing usually occurred within 8 weeks. Continuation of therapy can be considered at a dosage of 20 mg once daily.

#### Acid reflux disease:

For long-term management, a dose of 10 mg once daily is recommended, increasing to 20 mg if symptoms return.

#### **Duodenal and benign gastric ulcers:**

The usual dose is 20 mg Omeprazole once daily. With duodenal ulcers, the majority of patients usually are healed after 4 weeks of treatment. The majority of patients with benign gastric ulcer are healed after 8 weeks. In severe or recurrent cases the dose may be increased to 40 mg Omeprazole daily. For patients with a history of recurrent duodenal ulcer, long term therapy is recommended at a dosage of 20 mg Omeprazole once daily.

To prevent recurrence, in patients with duodenal ulcer, the recommended dose is Omeprazole 10 mg, once daily, increasing to 20 mg, once daily if symptoms return.

The following groups of patients are at risk from recurrent ulcer relapse: those with *Helicobacter pylori* infection, younger patients (<60 years), whose symptoms persist for more than one year and smokers. These patients will require initial long-term therapy with Omeprazole 20 mg once daily, reducing to 10 mg once daily, if necessary.

#### Acid-related dyspepsia:

Usual dosage is 10 mg or 20 mg Omeprazole once daily for 2-4 weeks depending on the severity and persistence of symptoms.

If the patient does not respond to treatment after 4 weeks or who relapse shortly after treatment, then the patient should be investigated.

For the treatment of NSAID-associated gastric ulcers, duodenal ulcers or gastroduodenal erosions:

The recommended dosage of Omeprazole is 20 mg once daily. Symptom resolution is rapid and in most patients healing occurs within 4 weeks. For those patients who may not be fully healed after the initial course, healing usually occurs during a further 4 weeks treatment.

For the prophylaxis of NSAID-associated gastric ulcers, duodenal ulcers, gastroduodenal erosions and dyspeptic symptoms in patients with a previous history of gastroduodenal lesions who require continued NSAID treatment: The recommended dosage is 20 mg Omeprazole taken once a day.

*Helicobacter pylori* (*Hp*) **eradication regimens in peptic ulcer disease:** Omeprazole is recommended at a dose of 40 mg once daily or 20 mg twice daily concomitant with antimicrobial agents as detailed below:

**Triple therapy regimens in duodenal ulcer disease:** Omeprazole and the following antimicrobial combinations; Amoxicillin 500 mg and metronidazole 400 mg both three times a day for one week. or Clarithromycin 250 mg and metronidazole 400 mg (or tinidazole 500 mg) both twice a day for one week. or Amoxicillin 1 g and clarithromycin 500 mg both twice a day for one week.

#### Dual therapy regimens in duodenal ulcer disease

Omeprazole and amoxicillin 750 mg to 1 g twice daily for two weeks. Alternatively, Omeprazole and clarithromycin 500 mg three times a day for two weeks.

#### **Dual therapy regimens in gastric ulcer disease:**

Omeprazole and amoxicillin 750 mg to 1 g twice daily for two weeks.

In each regimen if symptoms return and the patient tests positive for Hp, therapy may be repeated or one of the alternative regimens can be used; if the patient is Hp negative then see dosage instructions for acid reflux disease.

To ensure healing in patients with active peptic ulcer disease, see further dosage recommendations for duodenal and benign gastric ulcer.

#### **Prophylaxis of acid aspiration:**

For patients considered to be at risk of aspiration of the gastric contents during general anaesthesia, the recommended dosage is Omeprazole 40 mg on the evening before surgery followed by a further 40 mg 2 - 6 hours prior to surgery.

## **Zollinger-Ellison syndrome:**

The initial starting dose is Omeprazole 60 mg once a day. The dosage should be adjusted individually and treatment continued as long as clinically indicated. More than 90% of patients with severe disease and inadequate response to other therapies have been effectively controlled on doses of 20 - 120 mg daily. With doses above 80 mg daily, the dose should be divided and given twice daily.

#### **Elderly:**

Dose adjustment is not required in the elderly.

## Children:

#### Reflux oesophagitis

The treatment time is 4–8 weeks.

## Symptomatic treatment of heartburn and acid regurgitation in gastroesophageal reflux Disease

The treatment time is 2-4 weeks. If symptom control has not been achieved after 2-4 weeks the patient should be investigated further.

#### The dosage recommendations are as follows:

Age	Weight	Dosage
≥1 year of age	10-20 kg 10 mg	Once daily.
		The dosage can be increased to 20 mg once daily if needed
≥2 years of age	> 20 kg 20 mg	Once daily.
		The dosage can be increased to 40 mg once daily if
		needed.

## Children over 4 years of age:

In combination with antibiotics in treatment of duodenal ulcer caused by Helicobacter pylori. When selecting appropriate combination therapy consideration should be given to official local guidance regarding bacterial resistance, duration of treatment (most commonly 7 days but sometimes up to 14 days), and appropriate use of antibacterial agents. The treatment should be supervised by a specialist.

## Weight Dosage

15	≤ 30 kg Combination with two antibiotics: Omeprazole 10 mg, amoxicillin					
25mg/kg	body weight and clarithromycin 7.5 mg/kg body weight are all administered together 2 times daily for 1 week					
30-≤ 40 kg	Combination with two antibiotics: Omeprazole 20 mg, amoxicillin 750 mg and clarithromycin 7.5 mg/kg body weight are all administered 2 times daily for 1 week.					
>40 kg	Combination with two antibiotics: Omeprazole 20 mg, amoxicillin 1 g and clarithromycin 500 mg are all administered 2 times daily for 1 week.					

#### **Impaired renal function:**

Dose adjustment is not required in patients with impaired renal function.

## **Impaired hepatic function:**

As bioavailability and half-life can increase in patients with impaired hepatic function, the dose requires adjustment with a maximum daily dose of 20 mg.

# For patients (including children aged 1 year and above who can drink or swallow semi-solid food) who are unable to swallow Omeprazole Capsules:

The capsules may be opened and the contents swallowed directly with half a glass of water or suspended in 10 ml of non-carbonated water, any fruit juice with a pH less than 5 e.g. apple, orange, pineapple, or in applesauce or yoghurt and swallowed after gentle mixing. The dispersion should be taken immediately or within 30 minutes. Stir just before drinking and rinse it down with half a glass of water. Alternatively the actual capsules may be sucked and then swallowed with half a glass of water. There is no evidence to support the use of sodium bicarbonate buffer as a delivery form. It is important that the contents of the capsules should not be crushed or chewed.

#### 4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients.

When gastric ulcer is suspected, the possibility of malignancy should be excluded before treatment with Omeprazole 20 mg Capsules is commenced, as treatment may alleviate symptoms and delay diagnosis.

Omeprazole like other proton pump inhibitors should not be administered with atazanavir

#### 4.4 Special warnings and special precautions for use

Decreased gastric acidity due to any means, including proton-pump inhibitors, increases gastric counts of bacteria normally present in the gastrointestinal tract. Treatment with acid-reducing drugs may lead to a slightly increased risk of gastrointestinal infections, such as Salmonella and Campylobacter.

This product contains sucrose and therefore patients with rare hereditary problems of fructose intolerance, glucose-galactose malabsorption or sucrase-isomaltase insufficiency should not take this medicine.

Some children with chronic illnesses may require long-term treatment although it is not recommended.

#### 4.5 Interaction with other FPPs and other forms of interaction

Due to the decreased intragastric acidity the absorption of ketoconazole or itraconazole may be reduced during omeprazole treatment as it is during treatment with other acid secretion inhibitors.

As Omeprazole capsules is metabolised in the liver through cytochrome P450 it can prolong the elimination of diazepam, phenytoin, warfarin and other vitamin K antagonists which are in part substrates for this enzyme.

Monitoring of patients receiving phenytoin is recommended and a reduction of the phenytoin dose may be necessary. However concomitant treatment with Omeprazole capsules 20 mg daily did not change the blood concentration of phenytoin in patients on continuous treatment with phenytoin. In patients receiving warfarin or other vitamin K antagonists, monitoring of INR is recommended and a reduction of the warfarin (or other vitamin K antagonist) dose may be necessary. Concomitant treatment with Omeprazole capsules 20 mg daily did, however, not change coagulation time in patients on continuous treatment with warfarin.

Plasma concentrations of omeprazole and clarithromycin are increased during concomitant administration. This is considered to be a useful interaction during *H. pylori* eradication. There is no interaction with metronidazole or amoxicillin. These antimicrobials are used together with omeprazole for eradication of *Helicobacter pylori*. There is no evidence of an interaction with phenacetin, theophylline, caffeine, propranolol, metoprolol, ciclosporin, lidocaine, quinidine, estradiol, or antacids. The absorption of Omeprazole capsules is not affected by alcohol or food.

There is no evidence of an interaction with piroxicam, diclofenac or naproxen. This is considered useful when patients are required to continue these treatments.

Simultaneous treatment with omeprazole and digoxin in healthy subjects lead to a 10% increase in the bioavailability of digoxin as a consequence of the increased intragastric pH.

Co-administration of omeprazole (40mg once daily) with atazanavir 300 mg/ritonavir 100mg to healthy volunteers resulted in a substantial reduction in atazanavir exposure (approximately 75% decrease in AUC, Cmax, and Cmin). Increasing the atazanavir dose to 400mg did not compensate for the impact of omeprazole on atazanavir exposure. PPIs including omeprazole should not be co-administered with atazanavir.

Concomitant administration of omeprazole and tacrolimus may increase the serum levels of tacrolimus.

4.6 Pregnancy and lactation

**Usage in Pregnancy** 

Well-conducted epidemiological studies indicate no adverse effects of Omeprazole 20 mg

on pregnancy or on the health of the foetus /new-born child. Omeprazole 20 mg can be

used during pregnancy.

**Usage in Nursing Mothers** 

Omeprazole is excreted into breast milk but is unlikely to influence the child when used

in therapeutic doses.

4.7 Effects on ability to drive and use machines

Omeprazole 20 mg Gastro-resistant Capsules has negligible influence on the ability to

drive and use machines.

However if side effects such as dizziness and light headedness are experienced the ability

to drive and use machines may be affected.

4.8 Undesirable effects

Omeprazole 20 mg Capsules are well tolerated and adverse reactions have generally been

mild and reversible. The following have been reported as adverse events in clinical trials

or reported from routine use but in many cases a relationship to treatment with

Omeprazole has not been established.

Nervous system disorders: Commonly Headache, uncommonly dizziness, paraesthesia,

light headedness, feeling faint, somnolence, insomnia and vertigo. Very rarely, reversible

mental confusion, agitation, aggression, depression and hallucinations, predominantly in

severely ill patients

Gastrointestinal disorders: Diarrhoea, constipation, abdominal pain, nausea/vomiting and

flatulence. Rarely dry mouth, stomatitis and gastrointestinal candidiasis

Hepatobiliary disorders: Sometimes increased liver enzymes. Encephalopathy in

patients with pre-existing severe liver disease; hepatitis with or without jaundice, hepatic

failure, are rare.

Skin and subcutaneous tissue disorders: Rash and/or pruritus Urticaria are uncommon.

Photosensitivity, bullous eruption erythema multiforme, Stevens-Johnson syndrome,

toxic epidermal necrolysis (TEN), alopecia may occur rarely.

Endocrine disorders: Gynaecomastia

Blood and lymphatic system disorders: Leukopenia, thrombocytopenia, Agranulocytosis

and pancytopenia

Musculoskeletal and connective tissue disorders: Arthritic and myalgic symptoms and

muscular weakness

Reproductive system and breast disorders: Impotence

General disorders and administration site conditions: Malaise, Hypersensitivity reactions

e.g. angioedema, fever, bronchospasm, interstitial nephritis and anaphylactic shock.

Increased sweating, peripheral oedema, blurred vision, taste disturbance and

hyponatraemia.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is

important. It allows continued monitoring of the benefit/risk balance of the medicinal

product. Healthcare professionals are asked to report any suspected adverse reactions via

EFDA yellow Card Scheme, online at https://primaryreporting.who-umc.org/ET or toll

free call 8482 to Ethiopian food and drug authority (EFDA).

4.9 **Overdose** 

Rare reports have been received of overdosage with Omeprazole. Doses of up to 560 mg

have been described and occasional reports have been received when single oral doses

have been reached up to 2400 mg, which is 120 times the recommended clinical dose.

Overdosage of Omeprazole is reported to be associated with nausea, vomiting, dizziness,

abdominal pain, diarrhoea and headache. Single cases of apathy, depression and

confusion have been described.

The symptoms described in connection with Omeprazole overdosage have been transient

and no serious outcome has been reported. The rate of elimination was unchanged (first

order kinetics) with increased doses and no specific treatment is needed.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: proton-pump inhibitors, ATC code: A02BC01

Omeprazole capsules reduces gastric acid secretion through a unique mechanism of Omeprazole belongs to a class of antisecretory compounds, the substituted benzimidazoles, that suppress gastric acid secretion by specific inhibition of the H+/K+ ATPase enzyme system at the secretory surface of the gastric parietal cell. Because this enzyme system is regarded as the acid (proton) pump within the gastric mucosa, Omeprazole has been characterized as a gastric acid-pump inhibitor, in that it blocks the final step of acid production. This effect is dose-related and leads to inhibition of both basal and stimulated acid secretion irrespective of the stimulus. Animal studies indicate that after rapid disappearance from plasma, Omeprazole can be found within the gastric mucosa for a day or more.

#### **5.2** Pharmacokinetic properties

## Absorption and distribution

Omeprazole is acid labile and is administered orally as enteric-coated granules in capsules. Absorption takes place in the small intestine and is usually completed within 3-6 hours. The systemic bioavailability of omeprazole from a single oral dose of Omeprazole capsules is approximately 35%. After repeated once-daily administration, the bioavailability increases to about 60%. Concomitant intake of food has no influence on the bioavailability. The plasma protein binding of omeprazole is about 95%.

#### Elimination and metabolism

The average half-life of the terminal phase of the plasma concentration-time curve is approximately 40 minutes. There is no change in half-life during treatment. The inhibition of acid secretion is related to the area under the plasma concentration-time curve (AUC) but not to the actual plasma concentration at a given time.

Omeprazole is entirely metabolised mainly in the liver. Identified metabolites in plasma are the sulphone, the sulphide and hydroxy-omeprazole, these metabolites have no significant effect on acid secretion. About 80% of the metabolites are excreted in the urine and the rest in the faeces. The two main urinary metabolites are hydroxy-omeprazole and the corresponding carboxylic acid.

The systemic bioavailability of omeprazole is not significantly altered in patients with reduced renal function. The area under the plasma concentration-time curve is increased in patients with impaired liver function, but no tendency to accumulation of omeprazole has been found.

#### Children

During treatment with the recommended doses to children from the age of 1 year, similar plasma concentrations were obtained as compared to adults. In children younger than 6 months, clearance of omeprazole is low due to low capacity to metabolise omeprazole.

#### 5.3 Preclinical safety data

None.

#### 6. PHARMACEUTICAL PARTICULARS

#### 6.1 List of excipients

List of Excipients for Omeprazole Pellets 7.5% as mentioned below: Omeprazole USP, Sucrose B.P., Mannitol B.P., Crospovidone B.P., Hypromellose B.P., HPMC phthalate B.P., Diethyl phthalate B.P., Isopropyl alcohol B.P. and Dichloromethane B.P.

List of Excipients for E.H.C. Cap. Brown/Creamish yellow Size "2" as mentioned below:

Approximate Product Comp	Colorants / Opacifier (Optional)					
COMPONENTS	SPECIFICATIONS	QTY. (%)	CAP-	EC No.	C.I. No.	QTY. (%)
Gelatin	USP/IP/IHS	Q. S. for 100	CARMOISINE	E-122	14720	0.0233
Purified Water	EP/IP	14.0 - 15.0	SUNSET YELLOW	E-110	15985	0.0388
Sodium Methylparaben	USP/EP/IP	0.18	BRILLIANT BLUE	E-133	42090	0.0041
Sodium Propylparaben	USP/EP/IP	0.02	TITANIUM DIOXIDE	E-171	77891	1.6042
Sodium Lauryl Sulpl						
manufacturing aid.			BODY-	EC No.	C.I. No.	QTY. (%)
All ingredients are of pharmaceutical grade.			CARMOISINE	E-122	14720	0.0021
			SUNSET YELLOW	E-110	15985	0.0013
<b>Limitation:</b> The indicated composition data are target values.			TARTRAZINE	E-102	19140	0.0064
The actual values may vary for matching color.			TITANIUM DIOXIDE	E-171	77891	1.4583

#### 6.2 Incompatibilities

Not applicable.

#### 6.3 Shelf life

24 months

#### **6.4** Special precautions for storage

Store in a dry place, below 30°C. Protect from light.

Keep out of reach of children.

#### 6.5 Nature and contents of container

Alu Alu strip of 10 capsules. Such 10 strips packed in carton along with pack insert.

#### 6.6 Instructions for use and handling <and disposal>

Not applicable.

## 7 Marketing Authorization Holder

#### Cachet Pharmaceuticals Pvt. Ltd

415, Shah Nahar Industrial Estate,

Dr. E. Moses Road, Worli, Mumbai-400 018,

Maharashtra, India.

#### Manufacturer's Name and Address:

#### Cachet Pharmaceuticals PVT. LTD.

Village Thana, Baddi, Teh. Nalagarh, Dist. Solan,

Himachal Pradesh Pin – 173 205.

Tel: +91-1795308143.

## 8. Marketing Authorization Numbers

07162/07705/VAR/2021

#### 9. Date of First Authorization/ Renewal of the Authorization

Date of first authorisation: 25/05/2011

Date of latest renewal: 04/03/2022

#### 10. Date of Revision of the Text

05/07/2023